ITT.

ERSATZTEILILTISTE

SHUGART FLOPPY

Allgemeines

Die laufende Nummer No. der Ersatzteilliste ist der ent-
sprechenden Abbildung zugeordnet.
Eine Ersatzteilbestellung kann nur mit der korrekten

Code-No. bearbeitet werden.

Unter PART ist die Stiickzahl pro Gerit angegeben,
Elektronische Bauteile sind nach der allgemeinen Normteilliste
zu bestellen. Bauteile, die nicht in der Normteilliste
enthalten sind, k&nnen mit Typen- und Ger&dtenamen bestellt
werden.

0 |









No.

—
OWOTIO U W —

11

13
14
15

16
19
20

21

22
23
24

25

26
27
28
30

31
32
33
34
35
36
37
38
39
40
41
42

CODE
No.

341-30200
808-56200
808-55840
808-55020
808-55320
808-55430
808-55450
808-55140
808-55440
808-55560
808-55150
808-55890
808-55240
808-55310
808-55490
808-55060
808-55030

808-55340

808-55050
808-55290
808-55760
808-55680
808-44730
808-55720
808-55180
808-55130
808-55230

808-55090
808-55750
808-55260
808-55420
808-55770
808-55220
808-55510
808-55940
808-55950

808-55570
808-55580
808-55190
808-55540
808-56080
808-55350
808-55210
808-55160
808-56140
808-55910
808-55970
808-55300

TYPE

Drive Assembly DS 2000/SAT 808
Drive Assembly SAT 808

e » . .

e o 8 @ [

Cartridge Guide Assembly
Nut, 8-32

Washer, Spring

Pulley Assembly, Spindle
Spacer, Spindle-Short
Bearing, Spindle

Spacer, Spindle-Long
Spring, Spindle

Flanged Bearing, Spindle
Hub Assembly,Spindle
Screw 8-32 x .312

Washer; Lock Nr. 8
Bracket

Housing, 3 Pin Connector
Capacitor, 110V 50/60 Hz
(Bodine MTR only)
Capacitor, 220V 50/60 Hz
or 110V Oriental MTR
Rubber Boot

Screw 8-32 x .750

Motor, 110 V 50/60 Hz KIT
Motor, 208/230/220 V 50/60 Hz
Pulley, 60 Hz

Pulley, 50 Hz

Screw, Set 6,32 x .125
Cable Clamp, 1/8 Inch
Screw 6-32 x .312 (12014 for
Zinc Faceplate)

Screw 6-32 x .438 80O0OR
Dust Cover Kit (Optional)
. Screw, THD Form, Pan HD
. Cover

Spring/Guide ASM

Screw 4-40 x .375
Detector Assembly, Track 0

Spring Assembly, Door Open (Standard)

Spring Assembly, Door Open
Horz.MNT, PCB Down)

Pivot Top

Spring Bias

Screw B.V.

Handle

Front Plate Assembly
Switch, Door Open

Screw, 4-40 x .250

Clip

Deflector

Grommet

Spacer

Screw Nr. 8 x .50 LG Tapping

PART

= =2 NUI—= = s a h)

—

B S NN = = f) = —



No.

44
45
46
47

48

49
50
51
52
53

CODE
No.

80B~55520
808-55120
808-55110
808-55710
808-55700
808-55360
808-55370
808-55380
808-55390
808-55400
808-55410
808-55040
808-55070
80855250
808-55080
808-56040

TYPE

. Phototransistor and Cable Assembly
. Cable Clamp,
. Cable Clamp,
(60 Hz)
. Belt (50 Hz)

. Belt

. PCB
. PCB
. PCB
. PCB
. PCB
. PCB

(sA
(s
(SA
(SA
(SA
(SA

Block,
. Screw,
. Screw,
. Screw,
Clip, Face Plate Mount-800R

3/16"
3/8"

800, 5V, no Data Sep)
800, -12/-15V, no Data Sep)
800, -5V, with Data Sep)

800, -12/-15V, with Data Sep)
801, -5V)
801, -12/-15V)

PCB Conn

4-40 x .500

8-32 x .375

6-32 x .250 - 80OR

PART

NN =N —






No.

101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118

CODE
No.

808-55530
808-55250
808-55960
808-55500
808-55600
808-55170
808-55900
808-55780
808-55200
808-55790
808-55740
808-55470
808-55480
808-55000
808-56050
808-55010
808-55330
808-55280

TYPE

Stepper/Carriage Assembly

Stepper Motor Assembly
Screw, 8-32 x .375
Mounting Clamp

Plate, Stepper Motor
Stop, Limit-Lead Screw
Screw, Cap 2-56 x .250
Carriage Assembly

. Flag, Track O

. Screw, 4-40 x .250

. Load Button

. Spring, Plate

. Nut

. Spring, Pre-Load

. Washer

Spacer

Washer, No. 6 Flat
Washer, Spring

Screw, 6-32 x .500

PART

(.;ww_\_;—a_h_\_:_l._;-_a_h_x__\-_ht\_)—\






No.

201
202
203
204
205
206
207
208
209
210
211
212
213
214
215
216
2717
218
219

CODE
No.

808-55840
808-55980
808-55850
808-55860
808-55240
808~-55230
808-55130
808-55080
808-55460
808-55610
808-55800
808-55810
808-55820
808-55830
808-55870
808-55880
808-55920
808-55690
808-55270
808-55250

TYPE

Cartridge Guide Assembly

. Ejector Assembly

. Spring, Clamp, Ejector

. Hook, Spring

. Screw 8-32 x .312

. Screw 6-32 x ,312

. Clamp, Cable

. Screw 6-32 x .250

. Spring, Hub Clamp

. Hub Clamp Assembly

. Guide

. Plate, Hub Clamp

. Stripper, Bottom

. Stripper, Top

. L.E.D. Assembly

. Head Load Actuator Assembly
. Latch Plate

. Write Protect Detector Assembly
. Screw 4-40 x .625

. Screw 8-32 x .375

PART

N—\A_..b_l—l_l_l_\_h.—l—iw—.)_l\]_l—l—ﬂ




304

10



No.

300

301

302

303
304

305
306
307
308
309

310

CODE
No.

808-56120
808-56110
808-56130
808-56010
808-56020
808-56060
808-56100
808-55990
808-56080
808-56070
808-56090
808-55590
808-55550
808-56020
808-56030
808-55230
808-56150
808-55930
808-55620
808-55630
808-55640
808-55650
808-55660
808-55670
808-56000
80855100

TYPE

Front Plate Assembly (with Lite)
Front Plate Assembly (without Lite)
Front Plate ASM Kit (with Door Lock)
Front Plate ASM-800R (without Lite)
Front Plate ASM-800R (with Lite)
Front Plate ASM-800OR (with Door Lock)

Cover, Front 5-1/4
Cover, Front 5-1/4
Cover, Front 5-1/4
Cover, Front 5-1/4

Cover, Front 4-5/8

Front Plate

Front Plate.800R

Push Button (with Lite)
Push Button, Door Lock Option
Push Button (without Lite)
Bumper

Latch

Latch ASM, Door Lock Option
Spring Plate

Screw 6-32 x .312

Screw 4-40 x .250

Snatch

11 White
11 Tan
10 White
10 Tan

10-1/2 Tan

X
X
X
X

Cover, Front 4-5/8 x 10-1/2 White
X
Ta

Cover, Front -800R

n

Screw, FL. HD, 4-40 x .250

11

PART

—

Ul = = a0 NN =



